ENGINE

GROUP NO. NAME. and PART DESCRIPTION

PART
MUMBER

QUANTITY
F47 Fa7C  KIOOD

1.740 - VALVE TAPPET

Tappet sevevscarans

SOTEW snesweasssasmmuassrnss

Locknut ..:ssas0=
Tappet, .0005 oversize .....:se-s-
Tappet, .00l oversiZe s.ssvesvacrsccsrensccsusnarssisnane

1.750 - VALVE TAPPET COVER

COVET cwsscssasnnnss

G E EE T RS R R RS ERE R RN

G A BB B R R R R BE R AR RS EEa

P N B A B B B R AL

@ E o E R R AR mE R R R wE R

PO e SR R L LR L LR R R

Stud, 1; v - 20 x 2 3;3" A BB B mE S Ed RSP R B R R E
Hut, lfén = 20 HX: ssssssarrapessssnssspsdaassrsbdsasnns
Gasket, 7/16" ADDULAT .c.vrsrnnesasasscssannsorsrananass

Gasket ..crevavaacas

2,200 - QIL PUMP

PUMP - csvsnsanssnss

F A B g e s EFERAe RARERrRE i REaNS

N A ]

ENGINE LUBRICATION

s asames Rl PP RPrsREE SR EdFRrrnaEaa

Stud, 3/8" - 16 % 1 1/2" Spec. sesec-ecasanccscarccscans
Lockwasher, 3/8" Med. Cad. ...veevecasasrsccacncssssnnss
Nut, 3;3" - 16 Hx. Cad. .::cecvespsasasrspsnasprmsssrnnis
Eushing (in B].Uﬂk) ess EaBRERAEEERERERERE R FE SRR RaaS

2.205 - OIL PUMP BODY

Body (includes Bushing)
Bushing ..ssasessssssrscsssrnassanss

5,210 - OIL PUMP DRIVE SHAFT

Ehﬂft ;lll--"l.|'-illcc-til-'rlIi!!iitilrp-il#i!!ii

2,215 - OIL PUMP DRIVEN SHAFT

Ehﬂft -i|!plI|!-ill!oiill-'ltfrvnili--iblililtii‘i'nltl‘--l

2 220 -OIL PUMP DRIVE GEAR

9 995 - OIL PUMP DRIVEN GEAR

Gear (Rt PUmMP) sersssvoresasn=s

saBpEptddary el

s e s s m e EE FA RS R

e E A

@ E B B mE AR R

issssnatasempdRenEaddES

CRUI

KE]’, 1‘1"’3" X 1;"2" Huudrufi' HFsaassssssrrsssanarridsarsnnns

Gear (at Camshaft) ..vsesevscssacmsscsacracnaonsacras

Pin, 3!16" x 15;16" arpassa s AEERsABEssasasddRAnRY

GEAT cevsesamrran=s

2.230 - OIL PUMP COVER

COVEID sarssanmansss

PRI N R RO

MR

e S TR EE L R RN LR LA R

T N RN IR I

Bﬂlt' 1#{4" - 20 x 3}"’4" Hx. Hd. Pl., sasassaananssnnnnnscas

Lockwasher, 1/4" Med. Cad. «c.-cvaea.
Gasket PR T

"R

P R R R L R R

R N R R

aEEEEEE

200137
200138
200139
202582
202583

200140
200141
200142
202145
200143

200240
201966
192
204
200242

200243
200244

200245

200246

200247
200250
200248
200249

200251

200252
2086
190

200253

12
12
12

LW W

SRR

P

N

= 3o

12

1z

O LS

N

=

(RN

= mo e

12
12
12

=L RS L e

[

=

=G m

E

As required

==

Litha In ULS.&

_!
'l
|



ENGINE LUBRICATION

HTITY
GROUP NO. NAME and PART DESCRIPTION A o e o
2,835 - OIL PUMP FLOAT
URFIDALO" srovvsaraassaena R R I R R R R R A A @ 200254 1 1 1
Cotterpin, 1/8" x 1 1/4" Pl. .s.veevvcrnrnarcacssnavsnns .a 199 1 1 1
2,300 - OIL FILTER
B e e =T w e Tel e e et rielalats ~H oG RO O DL L G Eh e CheaeTeiey et L) 1 1 1
Stud, 3/8" — 16 x 1 1/B" .. .uciasraravenssararearsnrens- 200257 2 2 2
Iﬂchnsherr 3“"3" [Edi Ca.'d' l--'l-l-ll-l'I.JIJI‘-I-IFI-'I-IIIIJIF 192 2 2 2
Hut-. 3"{"-16&! Cﬂ.d. FRARIRFFFEF R R R RS RERP PR g 204 2 2 2
Plug, Drain, 1/8" Pipe Hx. Hd. .cvveuveennenen alageteletnpe elelnie 236 1 1 1
2.302 - OIL FILTER ELEMENT
Element (includes Cover Gasket) ....csvsravarssnrssssssanss 200136 1 1 1
2.306 - OIL FILTER COVER
COFET o vnsmnssmsasanssedasnsotdssdessss PR e R A ] 200150 1 1 1
GREESL .icancarnsnisibodisiidd bodddbadsiddsassdassmEatsssasa 200166 1 1 1
2.312 - OIL FILTER MOUNTING BRACKET
Erﬂckﬂ‘t @ F dd & d @ FAFIAFEFPEFRFAN I EFF T AN PR FE g E A RE R e Euﬂlﬁ'? 1 1 '1
Strﬂp em o kEd Rk AR FEFEA R R FREE RS FR P FTR YRR ER YR ﬂﬂﬂ'lﬁs 2 2 2
Bolt, 1/4" - 20 x 3/4" Rd. Hd. 5l. Cad. ..ceuvecsescsnses 234 1 1 1
Lockwasher, 1/4" Med, Cad. ...cvceverassansans slelmlatyt ot laln.a 190 1 1 1
H'llt' 1}"4“ al 2“ sq- Cﬂ.d- ®E R F A ke R FE R R R R R R EE R R R 235 l ]. l
2.315 - QIL FILTER INLET TUBE
m‘be T g a g TR " o E W & k@ R F R R R R R FE R R RFRE R ETFFRE RS EODZ'&]. 1 l l
Elbow, 7/16" - 24 x 1/8" Pipe x 800 x 1/4" Inv. Fl. Tube 202123 1 1 1
Elbow, Spec. (At BlocK) ..icevuvenssrsnsnscansnsasssanss 202124 1 1 1
Hut, T,l'lr].E" = 24 Hx. x 1_,"'.""" Inv. F].l- Tl.lb'E BE N EEEEE R FE DR 2021‘13 2 2 2
2.316 - OIL FILTER OUTLET TUBE
Tu.hE' R R R R R R R E R R R N T R ] 2']'0232- 1 1 1
Connector, 7/16" - 24 x 1/8" Pipe x 1/4" Inv. Fl. Tube . 202125 1 1 1
Connector, 3pec. (Restricted) ...ceveruisacssasasarecacas 201824 1 1 1
Elbow, 7/16" = 24 x 1/B" Pipe x 90° x 1/4" Inv. Fl. Tube 202123 1 1 1
Hut, ?,l'lrlﬁﬂ — 24 Hx. x 1;4“ Inv. Fli Tuhe SRR R AR EE R AR a 2(321‘1:3 2 2 2
2.320 - OIL FILLER TUEBE
'Ilu.bE @ F @ ek a s RE R F Rk R E R R R RSP E RS EEEEEEEEEE P EEE 2(]':‘258 1 ]_ 1
CAD sovvavsnbssvarssmusnarssnsasssrassassssussnnsnnussssssss 200261 1 1 1
Berdtlbpar (vacludeas Lap/ [~ e .<..{‘-" Cufy =0T | 1
2.330 - OIL DEPTH GAGE ( OR DIP STICK)
AR s aiaTs wialsias el e e R e S s et sa sty gnntas Lo LTH L EDOO2ES 1 1 1
W B BB ey = ixla am alr s o o n nn wienls n niale s einsastenaien snnsnmssnssssecsss SHZ6S 1 1 1
Euppart & b d bk AR ETEEFEFS SRR FS R F AR FR R R E RS RO 2DDEE4 1 1 l
2,400 - OIL PAN P EL i
Pan, up to Engine No. 31814 and from No. 40000 to No. 45269 200265 1 - 1
Pan, from Engine No. 31814 to No. 40000 and after No. 45269 2018961 1 1 1
Lt B3 L34

-



ENGINE LUBRICATION

GROUP NO. NAME, and PART DESCRIPTION o Y s UL

2.400 - OIL PAN (CONT'D.)

Bolt, 5/16" - 18 x 3/4" Hx. Hd. (with L/W)....iveneavaes. 200353 182 18 18
Plug, Drain 7/8" = 18 HX. SPEC. sesssnscscisascsrsasnssssss 200268 1
GABKEL . uas i cins e s nnrnrdnesdss+saesss iliii;'llllilfl"' 200269 1

2.402 - OIL PAN GASKET

GﬂEkBt, e e o I R I R E T ArTE A T I aE R o 200266 2
Gasket, ] 2o o e e e P e T I 1 9 L B S DL ) 200267 2

Bl b3
]

2.405 - OIL RETURN TUBE (VALVE CHAMBER TO PAN)

Tuh'E' FEE R B R A R R R R R R R R R R R R O O R B RE L L B R L 2&1%2
Stud, 1/4" — 20 x 1/4" - 20 x T/8" Spec. ....vveavanasaas 201064
Lockwasher, 1/4" Med. Cad. +.vresescesvsssssasnannannnas 190
Nut, 1/4" = 20 HX. CAO. ssvsssssrsscacsassassasssnsnnnnns 203

clip‘ L L L L L e R R rd o FESEESFF TR AR kA E S A EaFE 201963

b b
b e
[ S U ]

2.410 - OIL PRESSURE RELIEF VALVE

VAlVE s ssssasatrssrarasnsnaceatssdtaarsasastesssasaasstats EGBETU 1 1
SPring se-vererensns siscasasensrssriansrsnatassansannanrnen 200271 1 1
WRSHET .vvuvasssessssvssanarrencnrnsscsassssasssnsnnnransss SOD2TE * *
Plug B R om o R e m o R R R R R E R EEE AR EEEE R SRR AT T E R 2“02?3 1 1

G&Ekﬂ‘t A EEE RN RN NN AN R I A AN AL AL L R 2ﬂ2143 1 1

R e

2.420 - OIL PRESSURE GAGE - DASH UNIT A, - m
B

G“gel 30 L‘h". ' EEEEREEFNEEERE I I RN A BN R IR A B R L B 2““311 / I- \
Gﬂgﬁr BO Lb. .cciissanssassenpnassaasssssasnanssnssnonssdsnsin 202493 }
GEEE T T N R N ] 201539 =
SCrE', No., 8 - 32 x 1;4" Rd, Hd. S8l. Cad: ssrssranenmncs 310 2

1

Screw, No. B - 32 x 1/4" Rd. Hd. Cr. Rec. Cad. ......... 357
GaoKot . ...ccosrnararnrrmsans T R R R R R 201379
MNut, No. 10 - 32 Hx. Cad. (Terminal) ....ceuiceseccnancsasss 202

Luﬂkwashﬂr, No. 10 Int. Tooth Cad. secesessssrncnsnsanns 259 & =

mm|u1($,r|
\.

2,425 - OIL PRESSURE GAGE TUBE

Tubﬁ, LWL e s s s gnsosss ssadsrasssssoisdsdssdfasssssnresmnsnmss 2“&313
Elbow, 3/8" — 24 x 1/8" Pipe x 909 x 3/16" Inv. Fl. Tube 202126
Clip (at Flywheel Housing) . sesssscsvas sasansnseneseness 200317

Tube, Intermediate ..veetsesasssssprespassasssasssnnannnnns 200316

Tube, UPPET +reresssasnssnnsnnsnsnnsssssssassnsasnsansennses 200318
Nut, 3/8" - 24 Hx. x 3/16" Inv. Fl. Tube ..........cuu. . 202142

Plug, 1/8" Pipe Sq. Hd. Cad. (at Block) ..eeecsrecccrcvacns 168

[ A
)
S

2. 430 - OIL PRESSURE GAGE - ENGINE UNIT AT H\\

Gﬁgﬁ‘ 'I-I-l--l!'-'i-lllll!!-l-llili'll!-l-r!lii-iiilllll’!l!l!!‘!-l!! 2“154“ 'I\_l_
Tee, 7/16™ - 24 x 1/8" Pipe x 1/8" Pipe Br. ............ 201541 1
Elbow, 1/8" Pipe Pl. Br. ...:ccssassssssesrasnzs-snesaaa 201823 1

Screw, No. 8 - 32 x 1/4" Rd. Hd. 81. Cad. (Terminal) ..... 310 1

Lﬂﬂk'ﬂﬂhﬂr‘ No. 8 Int. Tooth CABA. screrasrssnserscsnsrnnas 273 1

ol Sl

Uitk b UL &

*  As required
=B=




	kfpm120006.jpg
	kfpm120007.jpg
	kfpm120008.jpg

